

The following **Preventative Drug List** lists medications commonly used to prevent future healthcare conditions. HSA ENHANCE includes ACA REQUIRED. HSA COMPLETE includes ACA REQUIRED and HSA ENHANCE. This list is intended to be a guide and prescribers should still use generics when possible.

ACA REQUIRED Option A		HSA ENHANCE – Option B Generic Only		HSA COMPLETE – Option C Generic + Brand
Antiplatelet	Anticoagulant / Antiplatelet	captopril/HCTZ	spironolactone/HCTZ	Anticoagulant
aspirin 81mg / 325mg		carvedilol	terazosin	XARELTO
Anti-infective	cilostazol	chlorothiazide	toremide	Asthma / COPD
Emtricitabine-Tenofovir 300-200mg	clopidogrel	chlorthalidone	triamterene	ANORO ELLIPTA
Descovy ⁶	dipyridamole	clonidine	triamterene/HCTZ	ARNUITY ELLIPTA
Cardiovascular	ticlopidine	diltiazem	verapamil	BREO ELLIPTA
atorvastatin 10-40mg ¹	warfarin	doxazosin		Diabetes
simvastatin 5-40mg ¹	Asthma / COPD	furosemide	glimepiride	COMBIVENT RESPIMAT
rosuvastatin 5-40mg ¹	<i>albuterol HFA</i>	guanfacine	glipizide ER	FLOVENT
Cancer	albuterol tabs	gemfibrozil	glipizide IR	QVAR
Bowel Prep Products ^{2,5} (45-75yr)	albuterol nebulizer sol	hydralazine	metformin	Cardiovascular
EVISTA ³	cromolyn	hydrochlorothiazide	metformin/glipizide	BYSTOLIC
SOLTAMOX ³	ipratropium	indapamide	metformin/glipizide	Diabetes
tamoxifen ³	ipratropium/ albuterol nebulizer sol	isosorbide mononitrate	pioglitazone	ACCU-CHEK GUIDE
raloxifene ³	montelukast	isosorbide dinitrate	pioglitazone/ glimepiride	glucagon kit
Contraceptives	terbutaline sulfate	labetalol	pioglitazone/metformin	LANTUS
Barrier	theophylline	lisinopril		NOVOLOG
Emergency	zafirlukast	lisinopril/HCTZ	Mental Health	NOVOLIN N
Hormonal	Cardiovascular	losartan	amitriptyline	SEMGLEE
Implant	acebutolol	losartan/HCTZ	citalopram	TOUJEO SOLOSTAR
Tobacco Cessation	amiloride	lovastatin	desipramine	
bupropion (ZYBAN)	amiloride/HCTZ	metoprolol ER	escitalopram	
CHANTIX	amlodipine	metoprolol IR	fluoxetine	
Nicotine Gum / Lozenge / Inhaler ⁴	atenolol	minoxidil	imipramine	
Vaccines	atenolol/chlorthalidone	nifedipine	paroxetine	
HPV	atorvastatin	nitroglycerine	sertraline	
INFLUENZA	benazepril	olmesartan	trazodone	
PNEUMOCOCCAL	benazepril/HCTZ	olmesartan/HCTZ	venlafaxine IR	
SHINGLES ⁵	betaxolol	pravastatin	venlafaxine ER caps	
Vitamins / Minerals	bisoprolol	prazosin		
fluoride (6mo – 5yr)	bisoprolol/HCTZ	ramipril	Osteoporosis	
folic acid	bumetanide	simvastatin	alendronate sodium	
iron supplements	captopril	sotalol	Vitamins / Minerals	
vitamin D2, D3		spironolactone	Prenatal Vitamins	
calcium (≥65yr)				

1. Select low to moderate dose statins in patients age 40-75 years old. Dose limited to 1 tablet daily.
2. Products commonly used for colonoscopy preparation are covered 1 time per plan year. Product must be dispensed as a day supply of 1 or 2.
3. Covered if no prior diagnosis of breast cancer in patients with a high risk of breast cancer
4. Trial and failure of alternative Nicotine Replacement Therapy (NRT) may be required prior to authorization of nicotine inhaler products.
5. Specific age limitations may apply per CDC/ACIP recommendations.
6. When used for HIV PrEP in patients meeting CDC criteria for high risk

CATEGORY	ACA REQUIRED	HSA ENHANCE		HSA COMPLETE	
	Option A	Option B – Generic Only		Option C – Brand + Generic	
ANTICOAGULANT / ANTIPLATELET	aspirin 81mg aspirin 325mg	cilostazol clopidogrel dipyridamole	ticlopidine warfarin	Xarelto	
ANTI-INFECTIVES	Emtricitabine- Tenofovir 300- 200mg Descovy ⁶				
ASTHMA / COPD		albuterol HFA albuterol tabs / nebs cromolyn ipratropium ipratropium/albuterol nebs	montelukast terbutaline sulfate theophylline zafirlukast	Anoro Ellipta Arnuity Ellipta Breo Ellipta Combivent Flovent	Qvar
CARDIOVASCULAR	atorvastatin 10mg ¹ atorvastatin 20mg ¹ atorvastatin 40mg ¹ simvastatin 5mg ¹ simvastatin 10mg ¹ simvastatin 20mg ¹ simvastatin 40mg ¹ rosuvastatin 5mg ¹ rosuvastatin 10mg ¹ rosuvastatin 20mg ¹ rosuvastatin 40mg ¹	acebutolol amiloride (+HCTZ) amlodipine atenolol atenolol/chlorthalidone atorvastatin benazepril (+HCTZ) betaxolol bisoprolol (+HCTZ) bumetanide captopril (+HCTZ) carvedilol chlorothiazide chlorthalidone clonidine diltiazem doxazosin furosemide guanfacine gemfibrozil hydralazine hydrochlorothiazide indapamide	isosorbide mononitrate isosorbide dinitrate labetalol lisinopril (+HCTZ) losartan (+HCTZ) lovastatin metoprolol ER metoprolol IR minoxidil nifedipine nitroglycerin olmesartan (+HCTZ) pravastatin prazosin ramipril simvastatin sotalol spironolactone (+HCTZ) terazosin torsemide triamterene (+HCTZ) verapamil	Bystolic	
CANCER	Bowel Preps ² Evista (raloxifene) ³ Soltamox (tamoxifen) ³				
CONTRACEPTIVE	Barrier Emergency Hormonal Implants				
DIABETES		glimepiride glipizide ER glipizide IR glipizide (+metformin)	glyburide/metformin metformin pioglitazone/glimepiride pioglitazone/metformin	Glucagon Kit Lantus Semglee Novolog	Novolin N Accu-Chek Guide TS Toujeo
MENTAL HEALTH		amitriptyline citalopram desipramine escitalopram fluoxetine imipramine	paroxetine sertraline trazodone venlafaxine IR venlafaxine ER caps		
OSTEOPEROSIS		alendronate sodium			
TOBACCO CESSATION	bupropion (Zyban) Chantix Nicotine Gum Nicotine Lozenges Nicotine Inhaler ⁴				
VACCINES	HPV Influenza Pneumococcal Shingles ⁵				
VITAMINS / MINERALS	Fluoride (6mo-5yr) Folic Acid Iron Supplements Vitamin D2, D3 Calcium (≥65yr)	Prenatal Vitamins			